SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG102919-05C

Conducted Band Edge

FR1 n12 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  OMfset 120048

2 Result Summa

690.000 MHz
698,900 MHz
£95.000 MHz

Ref Level 3000 dBm  Offset 12.00 6B Made Sweep sl Mode Sweep saL
Count 100/100 Count 100/100
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£20.0 Mz 3003 pis. 1.4 MHz/ 704.0MHz || | 71,0 MHz 3003 pts 1.4 MHz/ 725.0 MHz

2 Result Summa;

05:13:1%  24.04.2022

05:24:39 24.04.2022

638.900 MHz 100000 iz 638.89553 MHz -19.07dB 711,000 MHz T16.000 Mz 100.000 kHz 715.642 86 MHz 21.63 dBm -£.37d8
699,000 MHz 30.000 kfiz 698.998 85 MHz 716,000 MHz 716.100 Mtz 30.000 ktte 716.00125 MHz -3038 dBm 1738 dB
104 000 Wiz 100,000 ke B931718 Mz .3 716.100 iz 725.000 Wiz 100.000 kitz 716.104 85 MHz -30.73 dBm 1773 d8

reo NN UGN net -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 12.00 d8.

Mode Sweep

2 Result Summa:

RefLevel 3000 dBm  Offset 120066 Made Sweep saL
Count 100/100
1 Spurious Emissions 1
SPURIOUS_UNEABS s
Line _SPURJOUS. RIOUS_LINE_ABS_0d2
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£20.0 Mz 3003 pis. 14 V] 704.0MHz || | 71,0 MHz 3003 pts 1.4 MHz/ 725.0 MHz

2 Result Summa;

05:09:06 24.04.2022

05:20:24 24.04.2022

£90.000 MHz 698.900 MHz 100,000 kHz 638.89555 MHz -23.86 dBm -10.86 dB 711.000 Mz 716.000 Mz 100.000 kHz 73.03047 MHz 9.28 dBm -20.72 dB
698.900 MHz 699,000 MHz 30,000 ki 698.99665 MHz -24.75 dBm -11.75dB 716,000 MHz 716,100 MHz 30.000 kHz 71601723 MHz 24.50 dBm -11.50 dB
£99.000 MHz 704,000 MHz 100000 kiz 639.981 52 MHz 9.29 dBm 2071 dB 1 100 M1t 2 000 M1t 100,000 ks 716.10445 MHz 2279 dBm 97948

ety DR 0 [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 0B

Made Sweep

SGL

Count 100/100

ReflLevel 30,00 dBm Ofiset 12.00dB Mode Sweep sat
Count 100/100

Emissions

690.000 MHz

698,900 MHz

£95.000 MHz

698,900 MHz

100,000 kHz

698.89555 MHz

-32.12 dBm
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2 Result Summo 2 Result Summa,

-19.12 dB

05:12:44 24.04.2022

711000 MHz 716,000 MHz 100.000 kHz 71563287 MHz 21.38 dBm 8.62dB
699,000 MHz 30.000 kfiz 698.998 85 MHz ~28.44 dBm 716,000 MHz 716.100 Mtz 30.000 ktte 716.00455 MHz -29.57 dBm -1657 dB
104 000 Wiz 100,000 ke BI9210 Bz 21.64 d5m 716.100 iz 725.000 Wiz 100.000 kitz 716.14001 MHz -30.35 dBm -17.35 dB

L net S

05:24:09 24.04.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 12.00 6B

MultiVie pectr
RefLevel 3000 d8m  Offset 1200 8

Mode Sween sau Mode Sweep
Count 100/100
1 Spurious Emissions 1
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2 Result Summa 2 Result Summa

05:09:46 24.04.2022

:ﬁggg e ::nggmt 1% gﬁ e g‘;:—g:;g mu: llg-gg i:: ':"z-ggzg 711,000 Mz 716000 Mz 100,000 kHz 713.22527 MHz .27 dBm -21.73dB

. . Y - 000 kiz . -25. -12. 716000 MHz 716.100 MHz 30.000 kffz 716.00185 MHz -25.23 dBm 122348

£99.000 Wiz 704,000 MHz 100,000 kHz 699,951 55 Mz .25 dBm 2.2 8 716100 Mz 725,000 MHz 100.000 kiHz 716.10445 MHz -23.31 dBm -1031d8
[ e D 5 L

05:20:53 24.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 0B

Made Sweep

SGL

Count 100/100

' e sectrt
Ref Level 30.00dBm  OMfset 12.00dB.

1 Spurious Emissions
SPURIOUS INEX ABS_002
SPURIOUS_LINE_ABS_0g2

Mode Sweep

6L
Count 100/100

2 Result Summa

690.000 MHz

698,900 MHz

£95.000 MHz
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& 60 dBr s LR B
£20.0 Mz 3003 pts 1.4 MHz/ 704.0MHz || [ 711.0 MHz 3003 pts 1.4 MHz/ 725.0 Mz

2 Result Summa;

05:12:07 24.04.2022

638.900 MHz 100000 iz 638.89553 MHz -32.79 dEm 711,000 MHz T16.000 Mz 100.000 kHz 715.662 84 MHz 20.42 dBm -9.58 dB
699,000 MHz 30.000 kfiz 698.99296 MHz ~28.06 dBm 716,000 MHz 716.100 Mtz 30.000 ktte 716.00265 MHz -27.41 dBm 1441 dB
104 000 Wiz 100,000 ke BI931219 Bz 2011 dBr 716.100 iz 725.000 Wiz 100.000 kitz 716.11331 MHz -30.15 dBm 1715 d8

pes NN UG net -

05:23:41 24.04.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 12.00 6B

RefLevel 30.00dBm  Offset 12.00 d8.

Mode Sween sau Mode Sweep
Count 100/100
1 Spurious Emissions 1
SPURIOUS_LINE ABS PRSS
SPURIOUS_LINE_ABS_0q2 P
0
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590.0 MHz 3003 ps 1.4 M/ 704.0 M || | 7770 i 3003 pis 4 Wb 7350 Wik
2 Result Summa 2 Result Summe

£90.000 MHz 698.900 MHz 100,000 kHz 698.89555 MHz -24.05 dBm -11.05dB 711.000 Mz 716.000 Mz 100.000 kHz 15.03347 MHz 7.91 dBm -22.09.dB
698900 MHz 699,000 MHz 30,000 kitz £38.9935 Mz 2536 dBm 12358 716000 MHz 716100 MHz 30,000 kHz 716.00894 MHz -25.62 dBm 1262 dB
£95.000 MHz 704.000 MHz 100.000 kifz i 2 -85 dBm 716.100 MHz 725,000 Mz 100.000 kiz 716.104 45 MHz .23.65 dBm 1065 dB

sy R UG [ B

05:10:28 24.04.2022

05:22:07 24.04.2022
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 0B

Made Sweep

SPURIOUS INEX ABS_002

' e sectrt
Ref Level 30.00dBm  OMfset 12.00dB.

Emissions

SPUROUS_LINE_ABS_0g2

Mode Sweep

2 Result Summa
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2 Result Summa;

05:11:33 24.04.2022

05:23:11 24.04.2022

690,000 MHz 698,900 MHz 100,000 kits 711.000 Mz T16.000 Mz 100.000 kiz 715.647 85 MHz 19.46 dBm
698.900 MHz 699,000 MHz 30,000 kiiz 716000 Mtz 716.100 Mtz 30.000 ktte 71600375 MHz 30.20 dBm
695,000 MH: 704,000 MHz 100,000 kHz 216,100 Mz 725,000 Mtz 100,000 iz 716.11334 MHz 33.26 dBm

Gy R

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 12.00 6B

Made Sweep

SPURIOUS, UINE-ABS.
SPURJOUS_LINE_ABS_0g2

RefLevel 30.00dBm  Offset 12.00 d8.

1 Spurious Emissions 1

Mode Sweep

AL o o N

05:11:05 24.04.2022

05:22:38 24.04.2022

30 30 dBr -
40 e = -
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£ 60 dBiny R s SRS
590.0 MHz 3003 pts 711.0 MHz 3003 pis
2 Result Summa 2 Result Summa;

690,000 MHz 698,900 MHz 100.000 kHz 711.000 Miz 716.000 Mz 100.000 kHz 71292557 MHz 6.41 dBm

698.900 Mz 699,000 MHz 30,000 ke 716.000 MHz 716100 MHz 30,000 kHz 716.004 55 MHz -27.24 dBm

695,000 MHz 704000 MHz 100,000 kifz 716.100 MHz 725.000 MHz 100.000 kHz 716.104 45 MHz -24.94 dBm

festy
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

MultiVie sectry
ReflLevel 30,00 dBm Ofiset 12.00dB Mode Sweep sat
Count 100/100

Ref Level 3000 dBm  Offset 12,00 d8 Made Sweep |
Count 100/100
1 Spu: Emissions
SPURIOUS_UINE  ABS_002
SPURIOUS_LINE_ABS_0q2
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2 Result Summa
16.29 dBm

2 Result Summa

690.000 MHz
698,900 MHz

716.000 MHz 100,000 kHz 715.667 83 MHz -13.71 dB
-22.68 dB

-35.68 dBm

698.900 MHz 100,000 kiz 698.89555 MHz -40.17 dBm -21.17 dB 711.000 MHz
699,000 MHz 30,000 kHz 698.996 65 MHz -33.07 dBm -20.07 dB 116,000 MHz 716,100 MHz 30.000 kHz 716.00265 MHz
704.000 MHz 100.000 kHz 699.30719 MHz 16.48 dBm -13.52 dB 716,100 Mz 725,000 Mz 100,000 kHz 71614001 MHz 40,32 dBm 373248

e D SRR ey DN SN

£95.000 MHz

05:14:36 24.04.2022

05:25:39 24.04.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 12.00 d8. Mode Sweep

Mult Spectru
Ref Level 3000 dBm  Offset 12.00 05 Made Sweep saL
Count 100/100
1 Spurious Emissions 1
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2 Result Summa 2 Result Summa
690.000 MHz 698.900 MHz 100000 kHz ©638.88560 MHz -2.03 dém -15.03 cB 711,000 Mz 716000 Mz 100,000 kHz 715.57293 MHz 3.86 dBm -26.14 dB
698900 MHz 699,000 MHz 30,000 kitz 698.98536 MHz -30.46 dBm -17.46 dB 716,000 MHz 716100 MHz 30.000 kfz 716.00205 MHz .29.71 dBm 16.71 dB
695,000 MHz 704,000 MHz 100000 kiz 639.996 50 MHz 3.98 dBm -26.02 dB 1 100 M1t 2 000 M1t 100,000 ks 71610445 MHz 2821 dBm 1521 dB
[T T e

05:15:22 24.04.2022

05:28:09 24.04.2022
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  OMfset 120048

05:16:15 24.04.2022

=]

05:28:54 24.04.2022

Ref Level 30.00 dBm  Offset 12.00 g8 Made Sweep SGL Mode Sweep S6L
Count 100/100 Count 100/100
D Sosiol EAL 1 Avg
Limit Che<¥ P SPURIOUS UINE- ABS_002
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20 20
10 10 dBm
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£20.0 Mz 3003 pts 1.4 MHz/ 704.0 MHz | [ [ 771.0 MHz 3003 pts 1.4 Wiba/ 725.0 MHz
2 Result Summar 2 Result Summa
690,000 Witz 638.900 MHz 100000 kiz 638.89553 MHz -24.62 dBm -11.62dB 711.000 Mz T16.000 Mz 100.000 kiz 713.72977 MHz 6.62 dBm -2338dB
698,900 Mtz 699,000 MHz 30.000 kfiz 698.99426 MHz -26.04 dBm 716,000 MHz 716.100 Mtz 30.000 ktte 71600005 MHz -27.08 dBm -14.08 dB
EH.000 Mns 104 000 Wiz 100,000 ke JOLEE 38 MHz .51 dBm 716.100 iz 725.000 Wiz 100.000 kitz 716.104 45 MHz -24.97 dBm -11.97 dB
R A B P
- [ = fesay w5 Vosanss

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

05:33:32 24.04.2022

Resdy

05:36:08 24.04.2022

tiVie Spactru
Reflevel 3000 dBm  Ofset 120008 Mode Sweep saL Reflevel 3000dBm Offset 120008  Mode Swecp saL
Count 100/100 Count 100/100
D Sosiol EAL 1 Avg
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 s Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
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e | -
& 60 dBry ]
£20.0 Mz 3003 pts 1.9 MHz/ 709.0MHz || | 7060 MHz 3003 pts 1.9 MHz/ 725.0 Mz
2 Result Summo 2 Result Summa,
690,000 Witz 698,900 Mtz 100000 kiz 698.886.66 MHz -27.36 dBm -14.36 d& 706,000 Mz T16.000 Mz 100.000 kiz 714.88611 MHz 6.30 dBm -23.70 dB
698,900 Mtz 699.000 MHz 30,000 kit 698.998 65 MHz ~28.86 dBm 716000 Mtz 716.100 Mtz 30000 kitz 71600285 MHz -36.43 dBm 2343 dB
595 000 Wiz 105,000 Miz 100,000 kiiz 7139281 Mz 671 dBm 716.100 iz 725.000 Wiz 100.000 kitz 716.11334 MHz -33.14 dBm 2012 dB
e

FR1 n12/ 10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

e ot
Ref Level 30.00 dBm  Offset 12.00 4B Made Sweep saL Ref Level 30.00 d8m  Offset 12.00 48 Mede Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0q2 phes
20 20
i0 10 dbm
Anrnnm A A AN b e | s, A AT A AR A i e AN S o,
o + . 0By .
| ! !

" { | N

SPURIOUS_LINE_ABS_002 |

-20 B ; i 420 d

1 dl
30 ,‘F‘ ] |-30 dbr N
e T u—-‘-,._,\h
a0 =T e
Ui B y
I .,
.
&0 60 dBnv R
690.0 MHz. 3003 pes 9 MHz/ 709.0 MHz 706.0 MHz 3003 pts .9 MHz/ 725.0 MHz
2 Result Summat

2 Result Summa:

630.000 Mz £98.900 MHz 100000 kHe 696.836.60 Milz -23A7 dém -15347dB 706,000 Mz 716000 Mz 100.000 ki 70815285 MHz 5.28 dBm -24.72dB
698.900 Mz 698,000 MHz 30,000 kitz 698,995 75 MHz -30.05 dBm -17.05 dB 716,000 MHz e 100 M 0000 ks 16.00255 MH2 36,66 dBm Beem
EXL000 Mtz 709,000 MHz 100.000 kHz 703.39051 MHz 5.56 dBm 2444 dB 716100 Mz 725,000 MHz 100.000 Kz 716.11334 MHz -33.20 dBm -20.20 dB

[ BN T

05:33:04 24.04.2022

05:36:40 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 dBm  Offset 12.00 B Made Sweep

690.000 MHz 698,900 MHz

698,900 MHz 699,000 MHz
£99.000 MHz 709,000 MHz

100,000 kHz
30,000 kz
100.000 kHz

698.89555 MHz
698.994 86 MHz
700.713 25 MHz

706.000 Mz
716000 MHz
716.100 MHz

Ref Level 30.00dBm  Offset 12.00 d set
e T
Limit Che<¥ P SPURIOUS UINE- ABS_002
20 20
10 10 dBm
| LWV PR A e A
o t 0 B
.
o
30 30 dBn
™ S
40 p— —
&0 60 dBm- e E—
590.0 MHz 3003 pts 1.3 MHz/ 709.0 MHz || [ 706.0 Mz T i TEOWE
2 Result Summar 2 Result Summa

707.97303 MHz
716,026 52 MHz
716.122 23 MHz

-24.70 dB
-23.85dB
-20.34 dB

05:32:36 24.04.2022

05:37:10 24.04.2022

T
== 053709

FR1 n12 / 10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 12.00 dB Mode Sweep Reflevel 30.00dBm  Offset 12.00dB S
Count 100/100
§ Spurlous Emissions L
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURJOUS_LINE_ABS_0
2 0
10 10 dbm
L AN vt
a o fibm:
|
10 E
SPURIOUS_LINE_ABS_002 |
20 dBm- 120 dby
30 30 dBr
40 — o
g
0 60 dBnv S E—
690.0 MHz 3003 pts 9 MHz/ 706.0 MHz .5 MHz/ 725.0 MHz
2 Result Summar 2 Result Summa
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz 706,000 MHz 706.89411 MHz -26.45 dB
698.900 Mz 699,000 MHz 30,000 kitz 698.98227 MHz 716,000 MHz. 716.03292 MHz 1048
695,000 MHz 709.000 MHz 100,000 kifz 703.01059 MHz 716.100 Mz 716.166 68 MHz 93 dB

05:32:06 24.04.2022

05:38:38 24.04.2022

002
== o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

SGL

Count 100/100

Ref Level 30,00 dBm  Offset 12.00 B Made Sweep

6L
Count 100/100

RefLevel 30.00dBm  OMfset 120048 Mode Sweep

1o
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
0 . - - SR ) L I e e A e
| l [ |
i b ;
T
|
| | \
f o | ks ¥
{ il |
30 T 4| 430 dor 4
a0 }
~ R .
R e et N r T
T -~
&0 60 dBny e
£20.0 Mz 3003 pis. 1.9 VHz/ 709.0MHz || | 7060 MHz 3003 pts 1.9 MHz/ 725.0 MHz

2 Result Summa

-32.95 dBm
-35.03 dBm
1.36 dBm

-19.95 dB

698.89555 MHz
698.98936 MHz
701.23277 MHz

690.000 MHz
698,900 MHz
£95.000 MHz

698,900 MHz
699,000 MHz
709,000 MHz

100,000 kHz
30,000 kz
100.000 kHz

-22.03
-28.64

PRI
& Cmanan

dB
dB

Resdy

05:31:34 24.04.2022

2 Result Summa;

706.000 MHz 716.000 MHz 100.000 kHz 707.63337 MHz 0.74 dBm -29.26 dB

716,000 MHz 716,100 MHz 30.000 kHz 716.08816 MHz -42.79 dBm -29.79 dB

716.100 MHz 725.000 MHz 100.000 kHz 716.104 45 MHz -40.08 dBm -27.08 dB
e

05:38:15 24.04.2022

FR1 n12 /10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 12.00 4B Made Sweep b

s6L

Count 100/100

RefLevel 30.00dBm  Offset 12.00 d8. Mode Sweep

Count 100/100
§ Spurlous Emissions 1 Avg
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURJOUS_LINE_A8S_0q2
20 20
10 10 dBm
o s e
! ] —|[ofe
| N

10 E

SPURIOUS_LINE_ABS 002 | | | |

20 dBm- | [ 2o e T

30 30 dBr 1

Wl
40 —i ™ . _
i T e
| ~
.
.

&0 60 dBnr =

690.0 MHz. 3003 pes 9 MHz/ 709.0 MHz 706.0 MHz 3003 pts .9 MHz/ 725.0 MHz
2 Result Summal 7 Result Summa

05:34:07 24.04.2022

690,000 MHz 98,900 Mz 100,000 kHr 698.89555 MHz -29.39 dBm -16.39 dB 206,000 Mz 16,000 Mtz 00000 k1 POB95205 MHT S 27 b eTIan
698900 MHz 699,000 Mz 30,000 kHz 698,999 85 MHz -31.74 dBm -18.74 B e 000 Mt 6700 i 0000 ks 16.0024% MH2 2210 S 1o1gds
£99.000 Wiz 709,000 MHz 100.000 kHz 700.34345 MHz 344 dBm ~26.56 8 716100 Mz 725,000 MHz 100.000 kiz 716.10445 MHz -29.98 dBm -16.98 dB

rea D0 [

05:35:18 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An12-19 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  OMfset 120048

05:43:07 24.04.2022

05:45:21 24.04.2022

Ref Level 30.00dBm  Offset 12.00 dB Made Sweep SGL Meode Auto FFT SGL
Count 100/100 Count 100/100
D Sosiol EAL 1 Avg
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
20 20
10 10 dBm
A S SRR PRI O S P s U S NP S,
0 i - 0 o -‘
| | 4 |
| ‘ ‘
| L bon -
/ LY X
30 = T 30 dBr I
N - T
a0 - - — Vo
‘r,../—'_/
-60 60 dBr e |
£20.0 Mz 3003 pts 2.4 MHz/ 714.0 MHz || [ 701.0 MHz 3003 pts 2.4 Wba/ 725.0 MHz
2 Result Summar 2 Result Summa
690,000 Witz 638.900 MHz 100000 kiz 698,836 66 MHz -16.26 d 701.000 Mz T16.000 Mz 100.000 kiz 704.76873 MHz 5.22 dBm -24.78 dB
698,900 Mtz 699.000 MHz 30.000 kfiz 698.97797 MHz -18.74d8 716,000 MHz 716.100 Mtz 30.000 ktte 71604441 MHz -37.47 dBm -24.47 dB
595 000 Wiz 214,000 Wiz 100,000 kiiz JOLATS00 MHz 25388 716100 Mz 725,000 Mz 100.000 kitz 716.10445 MHz 3353 dBm 20553 dB
Read) IO ;e 24043022
: fesay L=

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 12.00 d8.

Mode Auto FFT

s6L

Ref Level 30.00dBm  Offset 12.00 4B Made Sweep b
Caunt 100/100 Count 100/100
1 purous s
Limit Cheed PSS SPURIOUS_LINE: ABS 0D
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0q2 phes
0 0
i0
i el s AV M
0 : P
f |
|
10 I |
SPURIOUS_LINE_ABS_002 ‘l |
20 dBm ' k fodb k
| \ | \
f . /. N
30 30 dBy ~
feey - M i,
o= R P
40 —t" 'UL e
| .
U,
|
60 60 dBnr T perps
690.0 MHz 3003 pt= A MHz/ 71,0 MHz || [ 701.0 Mz 3003 ps 4 Wbz 7350 M
2 Result Summa T Resolt Summa

05:42:28 24.04.2022

05:45:38 24.04.2022

690,000 MHz 698.900 MHz 100.000 kHz 698.87777 MHz -29.95 dBm -16.95 dB 701,000 MHz 716.000 MHz 100,000 kHz 704.18432 MHz 3.75 dBm 26,25 dB
698,900 MHz 699,000 MHz 30.000 kHz 698.992 96 MHz -32.69 dBm -19.69 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.01214 MHz -38.53 dBm 3553 dB
699,000 MHz 714.000 MHz 100.000 kHz 701.31518 MHz 4.13 dBm -25.87 dB 716.100 MHz 725.000 MHz 100.000 kHz 71612223 MHz -33.40 dBm 20,40 dB

res W0 [

TEL : 886-3

-327-3456

FAX . 886-3-328-4978

Page Number

1 An12-20 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 12.00 0B

690.000 MHz

698,900 MHz

100,000 kHz

698.89555 MHz

-31.70 dBm

-18.70 dB

Made Sweep SGL Ref Level 30.00dBm  Offset 12.00 d Mode Auto FFT S6L
Count 100/100 Count 100/100
3 Spuious i
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
. A T SV FPLT R [ P Jyrvairyy e o DTSR
| | [ ‘
I \ |
- T
| | |
b B
/ |\
30 — T 30 dBnv 2 I
s AU o s
"
e
& 60 dBiny P
590.0 MHz 3003 pis. 24 V] 714.0MHz || | 791,0 MHz 3003 pts 2.4 WHz/ 725.0 Mz
2 Result Summa T Result Samme

701.000 M 716.000 M 100.000 kK 707.99051 MHz 3.02 dBm -26.98 dB
698900 Mz £99.000 Wiz 30,000 kit 63897458 MHz 3447 dBm -21.47 4B 716,000 e 716.100 Mz 30000 ki 71601134 MHz -39.09 dBm 2609
695,000 MH: 714000 Wiz 100,000 kiz 700.91055 MHz 3.56 dBm -26.44 dB. e T0o e 9% 000 i 100,000 b 1610245 MHz 33,68 dbm By
e DN SR B
05:41:57 24.04.2022 05:45:53  24.04.2022
e - 358 B ]
Ref Level 30.00Bm  Offset 12.00 d& Mode Sweep saL Reflevel 3000 dBm  Offset 12.00 d8 Mode Auta FFT s6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 = Sae i < = = e o
| | / ‘
10 .
20 dBm | T bo d T
/ \ i
30 'I. 30 dBrr 4
” J' W) SO
40 _ R anmatl I et
SN Sy ¥ iy
[ =
g -
&0 60 dBnr \'““w-\»-.-;.w
690.0 MHz. 3003 pes A MHz/ 714.0 MHz 701.0 MHz 3003 pts 4 MHz/ 725.0 MHz
2 Result summa 2 Result Summa
690,000 MH: 698,900 M¥iz 100,000 kb 698.895 55 MHz -32.31 dBm -19.31 dB 201000 Mz 16,000 Mtz 00000 kits 08 23327 MHT 77 aBm HET)
698.900 Mz 699,000 Mz 50,000 kit 698,997 75 MHz -34.56 dBm -21.56 dB 16000 Mie e 100 M 0000 ks 115.:096 25 MH2 AX07 o
EXL000 Mtz 714,000 MHz 100.000 kHz 70076074 Mz 204 dBm -27.96 B 716100 Mz 725,000 MHz 100.000 Kz 716.47787 MHz -36.02 dBm -23.02dB
res NN S [
05:41:28 24.04.2022 05:46:14 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An12-21 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n12 / 15MHz / DFT-s-

OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 12.00 0B

690.000 MHz

698.900 MHz 100,000 kiz 698.89555 MHz -35.95 dBm -22.95 dB

Mode Sweep saL RefLevel 3000 dBm  OMset 12.00 48 Mode Auto FFT saL
Count 100/100 Count 100/100
D Sosiol EAL 1 Avg
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
0y =
0 P Y i P e s R g i T e Covmmywn P
| | 1 |
f I |
|
|
’ pou
| \ | \
30 d - 30 dBo 5
e e A |
L
o 50 dBr o
590.0 MHz 3003 pis. 24 V] 714.0MHz || | 791,0 MHz 3003 pts 2.4 WHz/ 725.0 Mz
2 Result Ssumma 2 Result Summa

701,000 MH 716,000 MH 100.000 kk 708.76973 MHz -0.59 dBm -30.59 dB
698900 Mz £99.000 Wiz 30,000 kit 63897587 MHz -37.87 dBm -24.87 B 716,000 e 716.100 Mz 30000 ki 71605090 MHz 47.66 dBm 3466
695,000 MHz 714000 Mz 100000 kiz 707,024 48 MHz -0.63 dBm -30.63 B e 100 Mite 225000 Mite 100000 k1 NT12471 M 2284 dbm 398448
e e Tenr
- [mmmm ooy [ ] &
05:40:50 24.04.2022 05:46:38  24,04.2022
o & =
Ref Level 30.00Bm  Offset 12.00 d& Mode Sweep saL Reflevel 3000 dBm  Offset 12.00 d8 Mode Auta FFT s6L
Count 100/100 Count 100/100
e 1A=
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0G2 PRSS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm
0 s o B | B e IV S
| N \
10 + ‘ g
SPURIOUS_LINE_ABS 002 | | |
20 dBm 1 1 f ] |-bo as ‘l
J \__I ! |
* 7 1| [-30 dBm \
sy M
-40
— S
=,
4
50 60 dim P
690.0 MHz. 3003 pes A MHz/ 714.0 MHz 701.0 MHz 3003 pts 4 MHz/ 725.0 MHz
2 Result summa 2 Result Summe)

05:43:48 24.04.2022

690,000 MHz 698,900 MHz 100,000 ktz 698.895 55 MHz -31.48 dBm -18.48 dB 701,000 Mtz 715,000 Miiz 100,000 kiz 707.001 50 MHz 1.50 dBm 2850 dB

698.900 MHz 699,000 MHz 30,000 ki 698.99086 MHz -34.32 dBm -21.32dB 716,000 MHz 716,100 MHz 30.000 kHz 716,005 44 MHz -36.03 dBm -23.03 dB

£95.000 MHz 714.000 MHz 100.000 kifz 02,907 58 Mz 1.91 dBra 2098 716.100 MHz 725,000 Mz 100.000 kHz 716.104 45 MHz -30.89 dBm 17.89 dB
[T e D 5 L

05:44:40 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An12-22 of 24



seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 12.00 4B Mode Auio Sweep s6L RefLevel 0.00 dBm  Offset 12.00 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line _S Line _SPUR{OUS_LINE_ABS_0g2
10 dBm 10 dBar
SPURIOUS_UINE ABS_002 SPURIOUS_UINE |ABS 002
20 20
30 30
a0 ey 20 — ey
E Poroment® e e e, E e et et e,
Nl i el
60 -60
70 dBm 70 dBn
80 80
90 90
30.0 MHz 45005 pts 897.0 MHz/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 31.12193 MHz -46.94 dBm -33.94 dB 30,000 MHz 690.000 MHz 100.000 kHz 33.013 80 MHz -47.49 dBm
725,000 MHz 1000 GHz 100000 kHz 813.796 711 MHz -50.30 dBm 37.30d8 725.000 Mz 1.000 GHz 100.000 kHz 738.11242 Mz -50.57 dBm
1.000 GHz 3.000 GHz 1.000 MHz 296317 GHz -38.79 dBm -25.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.906 52 GHz -38.79 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99740 GHz -34.78 dBm -21.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.952 20 GHz -34.81 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.48909 GHz -34.72 dBm -21.72d8 7.000 GHe 91000 GH 1000 Mz 7.49208 GHz -34.73 dBm

05:17:08 24.04.2022

05:18:31 24.04.2022

Highest Channel

Ref Level 0.00d8m  Offset 12.00 B

Mode Auto Sweep 6L
Count 100/100

&0
70 di
80
%0
30.0 MHz 45005 pts §97.0 MHa/ 5.0 GHz
2 Result Summar
30.000 MHz 630.000 MHz 100.000 kHz 35.56563 MHz
725,000 Mz 1.000 GHz 100,000 kHz 98156012 MHz
1.000 GHz 3,000 GHz 1.000 MHz 2.89050 GHz
3.000 GHz 7.000 GHz 1.000 MHz 6.94821 GHz
7.000 GHz 9,000 GHz 1.000 WHz 7.49175 GHz

08:19:50 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An12-23 of 24




seamancas. FCC RADIO TEST REPORT

Report No. :

FG102919-05C

Frequency Stability
Test Conditions FR1 n12 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0165
40 Normal Voltage 0.0037
30 Normal Voltage 0.0147
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0211
0 Normal Voltage 0.0133
PASS
-10 Normal Voltage 0.0033
-20 Normal Voltage 0.0188
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.40 V. ; Maximum Voltage = 4.30 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Anl2-24 of 24



ssamran 1as. FCC RADIO TEST REPORT Report No. : FG102919-05C
FR1 n25
Peak-to-Average Ratio
Mode FR1 n25/ 20MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.78 5.92 6.26 6.40 PASS
Mode FR1 n25/ 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.62 PASS
TEL : 886-3-327-3456 Page Number : An25-1 of 62

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

RefLevel 3000 B Offset 12805 = AnBW 20 MHz
- an

RefLevel 3000 0B Offet 128045 = AnBW 20 Mz
000 MeasTime 65 ms st 5008 Mess Time 65ms
coF
. 1 =
®
1E
% - \l
1E04 108
% i
i
it I
| X ‘
G 18835 GHr Whean Pur + 20,00 db || [GF 16925 GHz
2 Result Summ Samples: 130000
24.18 dBm. 30.21 dBm 6.02dB 138 48 382 46 47898 5488
07:19:56 21.04.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 22.20 dBm 28.77 dBm 6.57d8 240 dB 4.58 4B 5592 dB 54248
o o
s7:38:45 23.04.2022

|
16QAM 64QAM

RefLevel 3000 B Offset 12805 = AnBW 20 MHz
- an

Reflevel 300000 Offset 125045 = AnBW 20 Mz
3000 Meos Time 6.5 ms = it 3008 MessTime 65 ms
s . 1E
I

\ . |

* a

1 i

| i |

1E04 T 1604 1

i

i i

1 |

i ¥

| |

| ‘

CF 1.8823 GHz Mean Pwr + 20,00 d8 || (GF1.6825 G
3 Result Summ Somples 130000
21.22 dBm 27.81 dBm 658 d8 2838 5,104 6.26 3B 646 b
maasuring
07:13:32 21.04.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 20.64 dBm 27.25 dBm 6.61d8 3.04 dB. 5.36 dB 5.40 4B 5.58 d8
S
s7:38:20 23.04.2022

|
256QAM

RefLevel 3000 B Offset 12805 = AnBW 20 MHz
- an

3000 MessTime 656
1 CCDF 153 View
— |

1E04 "

¥
t

|CF 1.8825 GHz Mean Pwr + 20.00 dB

2 Result Summ Samples: 130000

18.68 dBm. 27.32 dBm 8.65 dB 2.54 dB 5.24 4B 662 dB 7.70 4B
T
07:19:07 23.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An25-2 of 62



seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.09 9.57 14.45 18.82
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 24.13 29.97 41.24
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.04 4.89 10.07 9.93 15.14 15.17 20.26 20.38
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.10 5.15 9.95 10.07 14.99 15.02 20.26 19.82
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 25.23 25.08 30.27 30.09 41.96 41.32
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH 25.18 24.98 30.51 29.91 41.48 41.64
TEL : 886-3-327-3456 Page Number 1 An25-3 of 62

FAX . 886-3-328-4978




seamran a5 FCC RADIO TEST REPORT

FR1 n25 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
SWT 101 ms = VBW 300 kHz_ Mode Auto sweep

.

\CF 18825 GHz 1001 prs
[2 Marker Table
M 1 1.883629 GHz 19.78 dBm
m 1 1879991 GHz 5,66 dim
12 1 1885077 GHe 6.47 dm

07:15:49 21.04.2022

FR1 n25/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep
1 Frequency Sweep

tiVie Spactrum

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
= A SWT 101 ms = VEW 300kHz_ Made Auta Sweep

Report No. : FG102919-05C

» »
o = o
o “ o
|
i

G iEsas G 001 pts G iEsas G
[2 Markes Tasle [2 Markes Tasle

mi 1 1.880992 GHz 12.95 dBm M1 1

n 1 187999 GHz 13.21dBm n

n 1 1885 027 Ghiz 1191 dbm n i

07:16:09 21.04.2022

07:16:22 21.04.2022

64QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

1 Fraquency Swep

tiVie Spactrum

RefLevel 30,00 dBm  Offset 12.30 08 = REW 100kHz
- 3000 SWT 101 ms = VBW 300kitz_Made Auto Sweep
1 Fraquency Swep

0 0
0 A 0
o J o
1]
/
o
|- .
% -
e e R
Gimsan 001 prs Gimsan
2 WarkerTabls 2 WarkerTabls
Wi i 1.880902 GHz 1243 dBm 1 1
n 1 1579951 Gz 1327 dbm n 1
o i 188504 GHe 3339 dbm o i

07:16:35 21.04.2022

07:16:49 21.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An25-4 of 62



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n25/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

| \
0 T T
| !
t
o b
i
v \ fn [

i N N o A
AR 001 prs O W/ Span 20.0 MHz
[z Marker Table

M 1 1.880082 GHz 16.26 dBm ndB 26048
n 1 1877525 GHz 9.77 dbm ndB down BW 957 MHz
n 1 1887035 Gz 9,65 dim 0 Facior 1564
e T
ey R % Conasy

07:14:58 21.04.2022

FR1 n25/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep
1 Frequency Sweep

seL
Count 106/100

tiVie Spactrum

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
3008 SWT

1.01 ms = VBW 300Ktz _ Made Auto Sweep

seL
Count 106/100

158268001
» »
" TP o WY . T o [ A P A TR e P T
o - | o -
| | / !
it =
J { o
& 1 a
A b N
el v ey} U, 1
N Vi, |
[AETH 001 prx [T Span 20.0 Mz || 67 18325 GHe 001 prs o e/ Span 20.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 188288 GHz 9,84 dBm 260 dB W 1 1886136 GHz 10,63 dBm & 260 d8
n 1 1877465 GHz 15.48 dbm ndB down BW 10.07 MHz n 1 1877505 GHz 15.65 dBm B don B 9.93 MHz
n i 1687535 Gz 1611 dBm QFador 1870 n i 1687435 Gz -16.05 dBim QFactor 1899
e I 5 o mm o
o Eoran
07:14:37 21.04.2022 07:14:28 21.04.2022
ultiView *  Spectrum ultiView *  Spectrum
RefLevel 3000 dBm  Offset 123008 = REW 100 kiz saL RefLevel 30008 Offset 123008 = REW 100kHz saL

- an

5008 SWT
1 Fraquency Swep

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

Count 106/108

- an 3008 SWT

1 Fraquency Swep

1.01 ms = VBW 300 kiiz _ Made Auto Sweep

Wil
|70
0
i Ty B —
B | l /
| | { |
I \ / |
b [ 7 0y
J { b b
it n
", [ ,
Gimsan 001 prs S Span 200 Wz || (GFLsB23 G 001 prs o/ Span 20.0 Nz
2 WarkerTabls 2 WarkerTabls
Wi i 1878204 GHz 1010 dBm nde 2608 Wi i 1878724 GHz 6.74 dBm ndd 260 db
n 1 1877525 Gz 1532 dbm B down W 9.95 MHz n 1 1577355 G 1902 dbm e down BW 1007 MHz
o i 1887475 Ghe 2738 dBm QFsctor 1888 o i 1887435 Ghe 1933 dBim G actor 1856
o W %G O

07:13:55 21.04.2022

07:13:40 21.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An25-5 of 62




seamran a5 FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n25/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 1250 08 = REW 300kHz
3006 SWT 101 ms = VBW 1 MHz Mode Auto weep

S e PGS RRWEL TN S PR, (TR Y
“ , .
[ 1
0 + ¥
: ‘
\‘ 1
J
! N
I n
gy e i, - sl
— — i o
i
[ 1 1.878814 GHz 18.59 dBm ndB 26.0 dB
mn 1 1874918 GHz 4.15 dBm ndB down BYW 14.45 MHz
T2 1 1,889 363 GHz 7.60 dBm 0 Facior 130.1

M
wecy % Conins

07:11:55 21.04.2022

FR1 n25/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

Reflevel 30000Bm  Offst 125008 = ABW 300Kz s Reflevel 30000Bm  Offst 125008 = ABW 300Kz s
- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
1 Frequency Sweep .
| ssaes20 6
0 0
10 b, e A A o Lot [, s !‘Nn padimpn 10 ; A g gm et LT A M poer_nfl e MLl
! |
X / | X | |
1 T T T
d ; A !
Ih [} Il
. ot |‘~' . !1
Wi ] o
b b . v
sty LTV S, by
VY MRS Y
Gimsan 001 prs S Span 300 Wz || (G sB23 G 001 prs o/ Span 30.0 Nz
2 WarkerTabls 2 WarkerTabls |
Wi i 1.880882 GHz 1415 dBm nde 26040 Wi 1 1879863 GHz 13.77 dBm ndd 26048
n 1 1874858 GHz 15.7 dbm B down W 1513 MHz m 1 18747680 GHz 11.77 dom e dawn BW 15.16 MHz
T2 1 1889993 GHz -9.05 dBm Q Factor 1243 T2 1 1.889933 GHz -11.77 dim Q Factor 1240
P T
ety R # Coninas ey R W e
0732127 23.04.2022 0732140 23.04.2022
Reflevel 30000Bm  Offst 125008 = ABW 300Kz s Reflevel 30000Bm  Offst 125008 = ABW 300Kz s
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n25/ 25MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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RefLevel 30,00 dBn Offset 1250 08 = REW 300kHz
3006 SWT 101 ms = VBW 1 MHz Mode Auto weep
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seamran a5 FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n25/ 30MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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FR1 n25 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

Occupied Bandwidth

Mode FR1 n25 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.92 13.48 17.92
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 22.87 28.54 38.78
Mode FR1 n25 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.49 9.26 9.28 14.11 14.14 18.94 18.92
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 4.50 9.30 9.29 14.16 14.17 18.98 18.98
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 23.75 23.76 28.51 28.57 38.79 38.72
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH 23.70 23.75 28.55 28.52 38.71 38.67
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FR1 n25 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep
d Bandwidth

Span 10.0 MHz

o 1825 GHe 1001 prs awHz/
[2 Msrkeer Table
mi 1 1.883 649 GHz 18.06 dBm Occ 4495915121 MHz
n 1 1,880 2402 Gz 1234 dim Occ B Centroid 1882 488676 GHz
n 1 1884 737 1 GHe 1184 dm Oce B Freq Offset 11,324 104 354 kHe

07:15:42 21.04.2022

M
wecy * Conime

FR1 n25/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

B o - =

RefLovel 30,00 B Offset 123008 = REW 100kHz sa RefLevel 3000 dBm  Offset 123008 = REW 100 kiz sa
= ane SWT 101 ms = VW 300kitz_ Mode uto Sweep Court 100/100 [ = art 5005 SWT 101 ms = VBW 300tz Mode uto Sweep Court 100/100
3,58 am
1,681 011 00 61t
» »
o ] d LAY - o, .
o - -
| W'K.
i ',
1
N U
AR 001 prs 0 Wb/ Span 10.0 MHz || [CF 18825 G 1001 pts 0 M/ Span 10.0 MHz
[z Marker Table [z Marker Table
M 1 1.881011 GHz 13.58 dBm Occ i 4.491 839167 MHz M I 1.881 401 GHz 14.06 dBm [ 4498217873 MHz
n 1 1,880 2433 GHz 757 dim Occ B Centroid 1,882 488 238 Gz n 1 18802241 GHz 825 diim Occ B Gentroid 1.882471 198 GHz
n i 1,884 735 2 Gz £.00 dim O B Freq Offset 110761 385 533 khz n i 1,884 7223 Gz 859 dim Occ B Freq Offset 26801 645 116 khz
T o W %G

07:16:03 21.04.2022

07:16:16 21.04.2022

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

ultiView Spactrum
RefLevel 30,00 0B Offset 1250 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep

d Bandwidth Bandwidth
" raszssococlff 1680942 00 Gtz
o = S o
i % i W A mpnprindar]
o L - o

(A o1 s I Span o0 s | [ aEzs G o1 I Spon 105
o Tove o Tove
mi 1 1.882 69 GHz 11.98 dBm Oce B 4500683871 MHz mi 1 1.880942 GHz 10.71 dBm Qce Bu 4.500454 805 MHz
n ' 1580 3556l 66 dm  Occi Cenioid 82 582 Gt n ' TBRQ 22556l I67dim  OccOw Contoid VR824 711 ke
o h 1384737 o SOdbm O g Ofhes 5117526538 e o h 13847250 35\ OccBubieq Ofhet 24289 0617 e
N O

07:16:29 21.04.2022

3 21.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An25-12 of 62





